
DETAIL  C

DETAIL  B

DETAIL  A

GM 984
60-0038

C

B

140-0077TUBE 3.0'' x 1.5'' x 62'' (R)42
140-0076TUBE 3.0'' x 1.5'' x 62'' ( L)41
140-0081TUBE 1.5'' x 1.5'' x 100'' (R)36
140-0080TUBE 1.5'' x 1.5'' x 100'' (L)35
420-3252TUBE 1-3/16 x 2-5/8 x 28'' 34
140-0079STRUCTURE  DE COTÉ / SIDE FRAME (R) 31
140-0078STRUCTURE  DE COTÉ / SIDE FRAME (L) 30
440-2016SOUS PATTE / FOOT PAD20
421-3014LOQUET DE PATTE / LEG PIN18
430-0003GOUPILLE /  HITCH PIN16
6332-0003ECROU NYLON  / LOCK NUT 3/8-16 14
2831-0209BOULON / BOLT 3/8-16 x 2 1/2''5
431-0207BOULON / BOLT  3/8-16 X 2''2

QtéNo. DessinsDESCRIPTIONItem

A

42

41

35

36

30

31

18

14

5

35

30

18
16

55

41

30

14

5

16

35

20

ÉTAPE / STEP 1

20

20

34

2

14



DETAIL  D

DETAIL  E

DETAIL  F

GM 984
60-0038

D

E

240-0088TUBE 3.5'' x 2'' x 83.5'' ASS.43
140-0077TUBE 3.0'' x 1.5'' x 62'' (R)42
140-0076TUBE 3.0'' x 1.5'' x 62'' ( L)41
240-0089TUBE 2'' x 1'' x 77'' ASS.38
140-0081TUBE 1.5'' x 1.5'' x 100'' (R)36
140-0080TUBE 1.5'' x 1.5'' x 100'' (L)35
420-3252TUBE 1-3/16 x 2-5/8 x 28'' 34
420-3247TUBE  2'' x 1'' x 35''33
140-0079STRUCTURE  DE COTÉ / SIDE FRAME (R) 31
140-0078STRUCTURE  DE COTÉ / SIDE FRAME (L) 30
221-3003STABILISATEUR SECONDAIRE / SECONDARY BRACE29
933-0003RONDELLE PLATE  / FLAT WASHER 3/8 x 1"27
440-2016SOUS PATTE / FOOT PAD20
6332-0003ECROU NYLON  / LOCK NUT 3/8-16 14
431-0215BOULON / BOLT 3/8-16 x 4''7
231-0211BOULON / BOLT 3/8-16 x 3''6
2831-0209BOULON / BOLT 3/8-16 x 2 1/2''5
831-0206BOULON / BOLT 3/8-16 x 1 3/4''4
831-0213BOULON / BOLT  3/8-16 X 3-1/2''3
431-0207BOULON / BOLT  3/8-16 X 2''2

QtéNo. DessinsDESCRIPTIONItem

F

ÉTAPE / STEP 2

35
41

38

33

33

38

33

29

14
27

7

5

55

6

43

43

43

14

27

3

7

14

6

5

55

1414

29

31

31

30

30

55

1414

44

4

14

42

20



DETAIL  L

DETAIL  M

DETAIL  N

GM 984
60-0038

L

M

N

140-0090TUBE 3'' x 1.5'' x 90'' ASS.40
140-0091TUBE 3'' x 1.5'' x 84'' ASS.39
240-0075TUBE 1.5'' x 1.5'' x 78''37
140-0081TUBE 1.5'' x 1.5'' x 100'' (R)36
420-3252TUBE 1-3/16 x 2-5/8 x 28'' 34
140-0079STRUCTURE  DE COTÉ / SIDE FRAME (R) 31
933-0003RONDELLE PLATE  / FLAT WASHER 3/8 x 1"27
233-0009RONDELLE FREIN / LOCK WASHER 3/826
6332-0003ECROU NYLON  / LOCK NUT 3/8-16 14
232-0011ECROU HEX. GALV. / HEX. NUT GALV. 3/8"-16 NC12
130-2036CABLE 3/16 x 198'' (247-38)11
131-1002BOULON A OEIL / EYE BOLT 3/8-16 x 4.5"9
2831-0209BOULON / BOLT 3/8-16 x 2 1/2''5
831-0213BOULON / BOLT  3/8-16 X 3-1/2''3
431-0207BOULON / BOLT  3/8-16 X 2''2
431-0303BOULON /  BOLT 1/2-13 x 1''1

QtéNo. DessinsDESCRIPTIONItem

ÉTAPE / STEP 3

37

37

39

40

1

39

1414

3

55

37

27

26

12

9

12

26

27

1

3
14

11



DETAIL  Q

DETAIL  S

GM 984
60-0038

420-3252TUBE 1-3/16 x 2-5/8 x 28'' 34
130-1002TREUIL / WINCH DLB-120032
140-0079STRUCTURE  DE COTÉ / SIDE FRAME (R) 31
140-3001ROUE  / HANDWHEEL 24"28
933-0003RONDELLE PLATE  / FLAT WASHER 3/8 x 1"27
358-0004POULIE / PULLEY 3" ASS.24
121-3011POIGNÉE DE ROUE / SPINNER KNOB22
121-1228PLAQUE TREUIL / BACK PLATE 4'' x 5'' x 1/4''21
331-1007MANILLE /  SHACKLE 3/819
250-0045LIT PROFILÉ ALUMINIUM  / BUNK ALUMINUM 8 FT17
221-3013ESPACEUR  / SPACER15
6332-0003ECROU NYLON  / LOCK NUT 3/8-16 14
132-0015ECROU HEXAGON / HEXAGON LOCK 1/2-2013
130-1201RESSORT / SPRING25
131-1010BOULON À ÉPAULEMENT / SHOULDER BOLT 1/2 x 1-3/4"10
131-1002BOULON A OEIL / EYE BOLT 3/8-16 x 4.5"9
231-1001BOULON A OEIL / EYE BOLT  3/8-16 x 2-1/2"8
431-0215BOULON / BOLT 3/8-16 x 4''7
2831-0209BOULON / BOLT 3/8-16 x 2 1/2''5
431-0207BOULON / BOLT  3/8-16 X 2''2

QtéNo. DessinsDESCRIPTIONItem

Q

S

ÉTAPE / STEP 4

10

22

14

28

32

13 24

25

77

27

14

17

5

15
14

19

24

19

9

2714 21

14
5

32

17

17



GM 984
60-0038

240-0088TUBE 3.5'' x 2'' x 83.5'' ASS.43
140-0077TUBE 3.0'' x 1.5'' x 62'' (R)42
140-0076TUBE 3.0'' x 1.5'' x 62'' ( L)41
140-0090TUBE 3'' x 1.5'' x 90'' ASS.40
140-0091TUBE 3'' x 1.5'' x 84'' ASS.39
240-0089TUBE 2'' x 1'' x 77'' ASS.38
240-0075TUBE 1.5'' x 1.5'' x 78''37
140-0081TUBE 1.5'' x 1.5'' x 100'' (R)36
140-0080TUBE 1.5'' x 1.5'' x 100'' (L)35
420-3252TUBE 1-3/16 x 2-5/8 x 28'' 34
420-3247TUBE  2'' x 1'' x 35''33
130-1002TREUIL / WINCH DLB-120032
140-0079STRUCTURE  DE COTÉ / SIDE FRAME (R) 31
140-0078STRUCTURE  DE COTÉ / SIDE FRAME (L) 30
221-3003STABILISATEUR SECONDAIRE / SECONDARY BRACE29
140-3001ROUE  / HANDWHEEL 24"28
933-0003RONDELLE PLATE  / FLAT WASHER 3/8 x 1"27
233-0009RONDELLE FREIN / LOCK WASHER 3/826
130-1201RESSORT / SPRING25
358-0004POULIE / PULLEY 3" ASS.24
130-1216POIGNÉE DE TREUIL / WINCH HANDLE23
121-3011POIGNÉE DE ROUE / SPINNER KNOB22
121-1228PLAQUE TREUIL / BACK PLATE 4'' x 5'' x 1/4''21
440-2016SOUS PATTE / FOOT PAD20
331-1007MANILLE /  SHACKLE 3/819
421-3014LOQUET DE PATTE / LEG PIN18
250-0045LIT PROFILÉ ALUMINIUM  / BUNK ALUMINUM 8 FT17
430-0003GOUPILLE /  HITCH PIN16
221-3013ESPACEUR  / SPACER15
6332-0003ECROU NYLON  / LOCK NUT 3/8-16 14
132-0015ECROU HEXAGON / HEXAGON LOCK 1/2-2013
232-0011ECROU HEX. GALV. / HEX. NUT GALV. 3/8"-16 NC12
130-2036CABLE 3/16 x 198'' (247-38)11
131-1010BOULON À ÉPAULEMENT / SHOULDER BOLT 1/2 x 1-3/4"10
131-1002BOULON A OEIL / EYE BOLT 3/8-16 x 4.5"9
231-1001BOULON A OEIL / EYE BOLT  3/8-16 x 2-1/2"8
431-0215BOULON / BOLT 3/8-16 x 4''7
231-0211BOULON / BOLT 3/8-16 x 3''6
2831-0209BOULON / BOLT 3/8-16 x 2 1/2''5
831-0206BOULON / BOLT 3/8-16 x 1 3/4''4
831-0213BOULON / BOLT  3/8-16 X 3-1/2''3
431-0207BOULON / BOLT  3/8-16 X 2''2
431-0303BOULON /  BOLT 1/2-13 x 1''1

QtéNo. DessinsDESCRIPTIONItem

ÉTAPE / STEP 5

11

11

24

32

24

9


